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1. Tén miw/ Name of sample : GACH TAU 20 CO CHAN-L25
2. M6 ta miu : - MAu thir nghiém do khach hang 14y mAu, tén miu va théng tin miu do
Description khach hang cung cip. / Testing sample was sampled by customer, sample
name and sample information were supplied by customer.
- 15 vién/ bricks
3. 86 luvong mAw Quantity : 01
4. Ngay nhin maw/ Date of receiving : 11/03/2020
5. Noi g&i méu : CONG TY CO PHAN GACH NGOI PONG NAI
Customer 119 Pién Bién Phu, Q. 1, TP. Hd Chi Minh
6. Thoi gian thir nghiém/ Testing duration : 12/03/2020 — 30/03/2020
7. Két qué thir nghiém/ Test result :
Tén chi tiéu Phuong phap thr Két qua thir nghiém/ Test result
Characteristic Test method 1 2 3 4 5 TB
7.1 Kich thudc co ban, mm TCXD 90 : 1982
Dimension
e Chiéu dai/ Length : 200 | 201 | 201 { 200 | 200 | 200
e Chiéu réng/ Width 200 200 | 199 | 198 | 199 | 199
o Chidu day/ Thickness 26,0 | 25,91 26,0 26,0| 26,0 26,0
7.2. D§ hut mrde, % | Tham khao/ Refer fo | 10,2 | 10,0 | 10,1 | 10,0 | 10,2 | 10,1
Water absorption TCVN 6355:2009
Phan 4
7.3. Cudng dd nén, MPa | Tham khao/ Refer to | 55,7 | 54,1 | 60,8 | 55,4 | 57,3 | 56,7
Compressive strength TCVN 6355:2009 '
[ax b=(50x 50) mm, h =55 mm] Phin 3
Ghi chi/ Note: TB: Trung binh/ Average
PHU TRACH PTN XAY DUNG TL. GIAM POC
HEAD OF CIVIL ENGINEERING PP DIRE CTOR
TESTING LAB. vk
Trin Huynh Chwong

1. Cée két qué thir nghiém ghi trong phleu ndy chi co gid trj dbi vl mfu do khich héng giri dén. / Test results ave valid for the namely submitted sample(s) only.
2. Khéng duoc trich sao mbt phin phiéu két qué thir nghiém nay néu khong cb si ddng ¥ bing van ban cia Trung tim K thugt 3.
This Test Report shall not be reproduced, except in full, without the written permission by Ouatest 3.
3. N/A: khong &p duag. / Not applicable.
4, Tén miu, tén khich hing dwac ghi theo yéu chu cla not gisi mlv. / Name of sample(s) and customer are written as customer’s request.
5. D khong ¢am bao do mé rdng wde luong duoe tinh véi k = 2, mitc tin ciy 95 %. Khach hang ¢c6 thé lién bé theo dia chi duéd d2 biét thém théng tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level. Please contact Quatest 3 at the below address for further information

Head Office: 49 Pasteur, Dist. |, HCMC, Vietnam Tel: {(34-28) 38294274 Fax: (84-28) 38293012 Website: www.quatest3.com.vn
Testing: No. 7, voad No. 1, Biea Hoa | IZ, Dopg Nai, Vietnam Tel: (84-25F) 383 6212 Fax: {84-251) 383 6298 E-mail: m-cskh@auatest3 comvn
C3 lot, K1 road, Cat Lai IZ, Dist. 2, HCMC, Vietnam Tel: (84-28) 3742 3160 Fax: (84-28) 3742 3174 E-mail: m-cski@ ouatest3.com.vn
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